



# Cotton Association of India

COTTON TESTING & RESERACH LABORATORY

210, Toral Complex, 2nd Floor, Jawahar Road, Rajkot-360 001, Tel.No.3047537/38, Fax-2225256

H.O. : Cotton Exchange Bldg., 2<sup>nd</sup> Floor, Opp. Cotton Green Railway St., Cotton Green.

Mumbai- 400 033. Tel : +022-65186830

Fiber Test Report No 1680

Date : 17/11/2011

Samples of cotton submitted by : M/

Rajkot

SAMPLE DETAILS FURNISHED BY THE PARTY						HVI- (HVI Mode Test Results)						COLOUR			
Lab Ref No.	Station	Variety	Lot No.	Press Running No.	SB No.	UHML (mm)	ML	UI	Tenacity at 3.2mm (g.tex)	ELG %	MIC	Rd	+b	CG	SFI
11/11274	Rajkot	-	-	-	-	26.6	20.0	75.2	27.6	6.3	4.0	67.0	8.8	52-1	17.2

## SAMPLE DETAILS FURNISHED BY THE PARTY-Sample Tested on Trash Seperator

Lab Ref No.	Station	Variety	Lot No.	Press Running No.	S.B. NO.	Lint %	Trash %	Cage Loss %
11/11274	Rajkot	-	-	-	-	87.2	11.04	1.8

Tested :- RH 65± 2 % and Temp 27 ± 2° c

NOTES:-

- 1 Samples are not drawn by the Laboratory
- 2 The test results relate only to the item tested.
- 3 This report shall not be used for litigation or publicity.
- 4 This report shall not be reproduced in part/ full without the written permission of the Laboratory.

Lab Tech.